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Rx No. 1

V – penicilin 30x750mg 4 x daily 1 tbl.

Paralen 500 (paracetamol) 3 x daily 1 tbl.
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Rx No. 2

Xorimax tbl. 500mg every 12 hours 1tbl.

(cefuroxime)

Erdomed cps. 20x300mg 2 x1 tbl

(erdostein)
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Rx No. 3

Rp.

Doxybene 10tbl.100mg

(doxycycline)

Exp- Orig. No III (tres)

D.S. first day 2 x day 2tbl., 

then 2 x day 1 tbl.
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Rx No. 4

Biseptol 480mg every 12 hours 2tbl.

(cotrimoxazole)

Algifen Neo gtt. 3 x daily 20 drops

(metamizole 500 mg, pitofenone 5 mg)



Ústav aplikované farmacie

Rx No. 5

Zineryt drm. sol.1x70ml 2 x daily

(erythromycin-zinc complex)
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Rx No. 6

Augmentin DUO susp. 2 x daily 5ml

(amoxicillin/clavulanate)

Brufen susp. 3 x daily 5ml

(ibuprofene)
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Rx No. 7

Pamycon gtt. 4 x daily in the nose

(neomycinum/bacitracinum in 1 vial)

Clarinase repetabs 2x denně 1 tbl

(pseudoephedrine/loratadine)
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Rx No. 8

Dalacin C 300mg every 8 hours 1 cps.

(clindamicine)

Aulin 30 tbl.x100mg 2 x daily

(nimesulide)
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Rx No. 9

Nolicin 20x400mg 2 x daily 1tbl.

(norfloxacine)

No-SPA tbl.20x40mg 3 x daily 1tbl.

(drotaverine)
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Rx No. 10

Zinnat 125mg susp. 2 x daily 3,5ml

(cefuroxime)

Panadol baby supp. 3 x daily to be used

(paracetamole)
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Rx No. 11

Entizol tbl.20x250mg 1 – 0 – 1

(metronidazole)

Entizol vag.tbl. 10x500mg 0 – 0 – 1 
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Rx No. 12

Klacid tbl. 14x500mg 1 – 0 – 1

(clarithormycine)

Simgal tbl. 20mg 0 – 0 – 1

(simvasatine)
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Rx No. 13

Sumamed tbl.3x500mg 1x daily

(azithromycine)

Mucosolvan sol. 3 x daily 4ml 

(ambroxole)

Codein 30mg 1 x daily 1tbl.
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Rx No. 14

Tobradex opt gtt sus 5x daily

(tobramycin 3mg dexamethasone 1mg)

Tobradex oph ung before night ODS


